PGSEAR-16 HARDWARE KIT
QTY 6 M6X20

QTY 2 MoXI5

QTY 8 Mo FLAT WASHER
QTY 8 Mo LOCH WASHER
QTY | 2MM ALLEN WRENCH

M6 BOLT (2)

BB30L HINGE (2)
BB30L-5

#8-32 SCREW (4)

#8-32 KEPSNUT (4)

HEAT DEFLECTOR (1)
PGSEAR-5

BURNER (1)
PGSEAR-6

MBX20 BOLT (1)
1BOLT INCLUDED[%\

FOR LEVELING [

5 M6X15 ATTACHMENT [

BOLTS INCLUDED IN [
PELLET GRILL

TANK BKT (1)
PGSEAR-14

"~

REGULATOR (1)
PGSEAR-18

GREASE TRAY (1)
PGSEAR-13

=\ —
A—

PGSEAR PARTS LIST

PGSEAR-1

M6 LOCK WASHER (2)

HANDLE BEZEL (2)
PGSEAR-17

LID HANDLE
PGSEAR-2

CAST IRON GRILL (1)
PGSEAR-3

FLAVOR SCREN (1)
PGSEAR-4

IGNITOR ELECTRODE (1)
PGSEAR-7

MANIFOLD COVER (1)
PGSEAR-8

ANIFOLD BKT (2)
PGSEAR-9

#8-32 SCREW (7)

VALVE (1)
PGSEAR-15

, SCREW (2)

mKNOB (1)

PGSEAR-11

MANIFOLD (1)
PGSEAR-12

1119-PGSEAR




1. Remove Qty (2) bolts from rear right leg.[]

2[. Install the propane tank bracket as shown using existing hardware from pellet grill.[]

3[. Remove cast iron grate, flavor screen, and heat deflector from the sear and set aside(]

4[. Remove side shelf from grill. [J

5[. Install sear as shown using the existing shelf hardware from grill. [

6[. Level the sear using the leveling screw. (Note: Make sure the lid does not interfere with the rivits on the side of the grill.)]
7[. Install heat deflector as shown.[]

8[. Install flavor screen as shown with finger hole at the back.[

g

9. Install cast iron grate as shown.[]
1[0. Install handle as shown using the supplied hardware.[]
1[1. Install knob and tighten the set screw in the bottom with the allen wrench that is included.[]
1[2. Install grease tray.[
d

O

Propane Tank Bracket




=
i
4
O
%)
[©)
<
—
w
>
W
-







ST
jg;\‘l:







HANDLE

HANDLE BEZEL (2)
M6 LOCK WASHER (2)

M6 BOLT (2)




x
e
<
—
5
o
L
4
)
m
7
o
T













SCALE 0.100




SCALE 0.100




|
Ll

SCALE 0.100




